



CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No : 22-037

Certificate No : ACL/256/2022-2023

Coil Bale No : 2836

Invoice No : 38/2022-2023
DNV-GL Cert No : N142ATU0

Coil Id No : 22DS2927

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size : 48 MM

Construction : 8 - Strands

Weight (KGS) : 229.0

Length (MTRS) : 220

Minimum Breaking Load (KGF) : 39500

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

22-037

Certificate No

ACL/257/2022-2023

Coil Bale No

2837

Invoice No

38/2022-2023 N142ATU0

DNV-GL Cert No Coil Id No

22DS2928

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

: 48 MM

Construction

: 8 - Strands

Weight (KGS)

229.0

Length (MTRS)

: 220

Minimum Breaking Load (KGF) :

39500

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

22-037

Certificate No

ACL/258/2022-2023

Coil Bale No

2838

Invoice No

38/2022-2023

DNV-GL Cert No Coil Id No N142ATU0

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

: 48 MM

Construction

: 8 - Strands

Weight (KGS)

229.0

Length (MTRS)

: 220

Minimum Breaking Load (KGF) :

39500

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

: 22-037

Certificate No

ACL/259/2022-2023

Coil Bale No

2839

Invoice No DNV-GL Cert No : 38/2022-2023 : N142ATU0

Coil Id No

: 22DS2930

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

48 MM

Construction

: 8 - Strands

Weight (KGS)

229.0

Length (MTRS)

220

Minimum Breaking Load (KGF) :

39500

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

22-037

Certificate No

ACL/260/2022-2023

Coil Bale No

2840

Invoice No DNV-GL Cert No 38/2022-2023 N142ATU0

Coil Id No

22DS2931

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

: 64 MM

Construction

: 8 - Strands

Weight (KGS)

407.0

Length (MTRS)

: 220

Minimum Breaking Load (KGF) :

67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No : 22-037

Certificate No : ACL/261/2022-2023

Coil Bale No : 2841

Invoice No : 38/2022-2023

DNV-GL Cert No : N142ATU0

Coil Id No : 22DS2932

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size : 64 MM

Construction 8 - Strands

Weight (KGS) : 407.0

Length (MTRS) : 220

Minimum Breaking Load (KGF) : 67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

22-037

Certificate No

ACL/262/2022-2023

Coil Bale No

2842

Invoice No DNV-GL Cert No 38/2022-2023 N142ATU0

Coil Id No

22DS2933

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

: 64 MM

Construction

8 - Strands

Weight (KGS)

: 407.0

Length (MTRS)

220

Minimum Breaking Load (KGF) :

67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No : 22-037

Certificate No : ACL/263/2022-2023

Coil Bale No : 2843

Invoice No : 38/2022-2023
DNV-GL Cert No : N142ATU0
Coil Id No : 22DS2934

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size : 64 MM

Construction : 8 - Strands

Weight (KGS) : 407.0

Length (MTRS) : 220

Minimum Breaking Load (KGF) : 67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No : 22-037

Certificate No : ACL/264/2022-2023

Coil Bale No : 2844

Invoice No : 38/2022-2023
DNV-GL Cert No : N142ATU0
Coil Id No : 22DS2935

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size : 64 MM

Construction 8 - Strands

Weight (KGS) : 407.0

Length (MTRS) : 220

Minimum Breaking Load (KGF) : 67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No : 22-037

Certificate No : ACL/265/2022-2023

Coil Bale No : 2845

Invoice No : 38/2022-2023
DNV-GL Cert No : N142ATU0
Coil Id No : 22DS2936

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size : 64 MM

Construction : 8 - Strands

Weight (KGS) : 407.0

Length (MTRS) : 220

Minimum Breaking Load (KGF) : 67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

B/し Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No : 22-037

Certificate No : ACL/266/2022-2023

Coil Bale No : 2846

Invoice No : 38/2022-2023
DNV-GL Cert No : N142ATU0
Coil Id No : 22DS2937

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size : 64 MM

Construction : 8 - Strands

Weight (KGS) : 407.0

Length (MTRS) : 220

Minimum Breaking Load (KGF) : 67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No : 22-037

Certificate No : ACL/267/2022-2023

Coil Bale No : 2847

Invoice No : 38/2022-2023
DNV-GL Cert No : N142ATU0
Coil Id No : 22DS2938

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size : 64 MM

Construction : 8 - Strands

Weight (KGS) : 407.0

Length (MTRS) : 220

Minimum Breaking Load (KGF) : 67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No : 22-037

Certificate No : ACL/268/2022-2023

Coil Bale No : 2848

 Invoice No
 :
 38/2022-2023

 DNV-GL Cert No
 :
 N142ATU0

 Coil Id No
 :
 22DS2939

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size : 64 MM

Construction : 8 - Strands

Weight (KGS) : 407.0

Length (MTRS) : 220

Minimum Breaking Load (KGF) : 67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

22-037

Certificate No

ACL/269/2022-2023

Coil Bale No

: 2849

Invoice No DNV-GL Cert No 38/2022-2023

Coil Id No

: N142ATU0 : 22DS2940

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

: 64 MM

Construction

8 - Strands

Weight (KGS)

: 407.0

Length (MTRS)

220

Minimum Breaking Load (KGF) :

67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

&/₩ Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

22-037

Certificate No

ACL/270/2022-2023

Coil Bale No

2850

Invoice No DNV-GL Cert No 38/2022-2023 N142ATU0

Coil ld No

: 22DS2941

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

64 MM

Construction

: 8 - Strands

Weight (KGS)

: 407.0

Length (MTRS)

220

Minimum Breaking Load (KGF) :

67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No : 22-037

Certificate No : ACL/271/2022-2023

Coil Bale No : 2851

Invoice No : 38/2022-2023
DNV-GL Cert No : N142ATU0
Coil Id No : 22DS2942

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size : 64 MM

Construction : 8 - Strands

Weight (KGS) : 407.0

Length (MTRS) : 220

Minimum Breaking Load (KGF) : 67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

22-037

Certificate No

ACL/272/2022-2023

Coil Bale No

: 2852

Invoice No DNV-GL Cert No : 38/2022-2023 : N142ATU0

Coil ld No

22DS2943

item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

64 MM

Construction

: 8 - Strands

Weight (KGS)

407.0

Length (MTRS)

220

Minimum Breaking Load (KGF)

67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No : 22-037

Certificate No : ACL/273/2022-2023

Coil Bale No : 2853

Invoice No : 38/2022-2023
DNV-GL Cert No : N142ATU0
Coil Id No : 22D\$2944

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size : 64 MM

Construction : 8 - Strands

Weight (KGS) : 407.0

Length (MTRS) : 220

Minimum Breaking Load (KGF) : 67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

Coil Id No

22-037

Certificate No

ACL/274/2022-2023

Coil Bale No

: 2854

Invoice No DNV-GL Cert No : 38/2022-2023 : N142ATU0 : 22DS2945

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

64 MM

Construction

: 8 - Strands

Weight (KGS)

407.0

Length (MTRS)

220

Minimum Breaking Load (KGF) :

67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No : 22-037

Certificate No : ACL/275/2022-2023

Coil Bale No : 2855

Invoice No : 38/2022-2023
DNV-GL Cert No : N142ATU0
Coil Id No : 22DS2946

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size : 64 MM

Construction : 8 - Strands

Weight (KGS) : 407.0

Length (MTRS) : 220

Minimum Breaking Load (KGF) : 67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No : 22-037

Certificate No : ACL/276/2022-2023

Coil Bale No : 2856

Invoice No : 38/2022-2023
DNV-GL Cert No : N142ATU0
Coil Id No : 22DS2947

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size : 64 MM

Construction : 8 - Strands

Weight (KGS) : 407.0

Length (MTRS) : 220

Minimum Breaking Load (KGF) : 67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

22-037

Certificate No

ACL/277/2022-2023

Coil Bale No

: 2857

Invoice No DNV-GL Cert No 38/2022-2023 N142ATU0

Coil Id No

22DS2948

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

: 64 MM

Construction

: 8 - Strands

Weight (KGS)

: 407.0

Length (MTRS)

220

Minimum Breaking Load (KGF) :

67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No :

Certificate No : ACL/278/2022-2023

22-037

Coil Bale No : 2858

Invoice No : 38/2022-2023
DNV-GL Cert No : N142ATU0
Coil Id No : 22DS2949

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size : 64 MM

Construction : 8 - Strands

Weight (KGS) : 407.0

Length (MTRS) : 220

Minimum Breaking Load (KGF) : 67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

e Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

22-037

Certificate No

ACL/279/2022-2023

Coil Bale No

: 2859

Invoice No DNV-GL Cert No 38/2022-2023 N142ATU0

DNV-GL Cert No
Coil Id No

22D\$2950

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

64 MM

Construction

: 8 - Strands

Weight (KGS)

407.0

Length (MTRS)

220

Minimum Breaking Load (KGF) :

67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

22-037

Certificate No

ACL/280/2022-2023

Coil Bale No

: 2860

Invoice No DNV-GL Cert No : 38/2022-2023 : N142ATU0

Coil Id No

: 22DS2951

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

: 64 MM

Construction

8 - Strands

Weight (KGS)

: 407.0

Length (MTRS)

220

Minimum Breaking Load (KGF) :

67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No :

Certificate No : ACL/281/2022-2023

22-037

Coil Bale No : 2861

Invoice No : 38/2022-2023
DNV-GL Cert No : N142ATU0
Coil Id No : 22DS2952

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size : 64 MM

Construction : 8 - Strands

Weight (KGS) : 407.0

Length (MTRS) : 220

Minimum Breaking Load (KGF) : 67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

: 22-037

Certificate No

ACL/282/2022-2023

Coil Bale No

: 2862

Invoice No DNV-GL Cert No 38/2022-2023 N142ATU0

Coil Id No

22DS2953

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

: 64 MM

Construction

: 8 - Strands

Weight (KGS)

407.0

Length (MTRS)

220

Minimum Breaking Load (KGF) :

67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

22-037

Certificate No

ACL/283/2022-2023

Coil Bale No

2863

Invoice No

: 38/2022-2023

DNV-GL Cert No Coil Id No : N142ATU0 : 22DS2954

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

64 MM

Construction

: 8 - Strands

Weight (KGS)

: 407.0

Length (MTRS)

: 220

Minimum Breaking Load (KGF) :

67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

: 22-037

Certificate No

ACL/284/2022-2023

Coil Bale No

: 2864

Invoice No DNV-GL Cert No 38/2022-2023 N142ATU0

Coil Id No

: 22DS2955

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

64 MN

Construction

8 - Strands

Weight (KGS)

: 407.0

Length (MTRS)

220

Minimum Breaking Load (KGF) :

67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

22-037

Certificate No

ACL/285/2022-2023

Coil Bale No

: 2865

Invoice No DNV-GL Cert No 38/2022-2023 N142ATU0

Coil Id No

: 22DS2956

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

64 MM

Construction

: 8 - Strands

Weight (KGS)

: 407.0

Length (MTRS)

220

Minimum Breaking Load (KGF)

67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

22-037

Certificate No

ACL/286/2022-2023

Coil Bale No

: 2866

Invoice No DNV-GL Cert No 38/2022-2023 N142ATU0

Coil Id No

22DS2957

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

64 MM

Construction

8 - Strands

Weight (KGS)

407.0

Length (MTRS)

220

Minimum Breaking Load (KGF) :

67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No.

22-037

Certificate No

ACL/287/2022-2023

Coil Bale No

: 2867

Invoice No DNV-GL Cert No 38/2022-2023

DNV-GL Cert No

: N142ATU0

Coil ld No

22DS2958

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

64 MM

Construction

8 - Strands

Weight (KGS)

407.0

Length (MTRS)

: 220

Minimum Breaking Load (KGF)

67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

22-037

Certificate No

ACL/288/2022-2023

38/2022-2023

Coil Bale No

2868

Invoice No DNV-GL Cert No

N142ATU0

Coil Id No

22DS2959

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

: 64 MM

Construction

: 8 - Strands

Weight (KGS)

407.0

Length (MTRS)

220

Minimum Breaking Load (KGF)

67550

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

22-037

Certificate No

ACL/289/2022-2023

Coil Bale No

2869

Invoice No DNV-GL Cert No 38/2022-2023 N142ATU0

DNV-GL Cert No Coil Id No

22DS2960

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

72 MM

Construction

: 8 - Strands

Weight (KGS)

: 515.0

Length (MTRS)

: 220

Minimum Breaking Load (KGF)

84500

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

22-037

Certificate No

ACL/290/2022-2023

Coil Bale No

2870

Invoice No DNV-GL Cert No 38/2022-2023 N142ATU0

Coil Id No

22DS2961

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

72 MM

Construction

8 - Strands

Weight (KGS)

: 515.0

Length (MTRS)

220

Minimum Breaking Load (KGF) :

84500

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No : 22-037

Certificate No : ACL/291/2022-2023

Coil Bale No : 2871

Invoice No : 38/2022-2023
DNV-GL Cert No : N142ATU0
Coil Id No : 22DS2962

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size : 72 MM

Construction # 8 - Strands

Weight (KGS) : 515.0

Length (MTRS) : 220

Minimum Breaking Load (KGF) : 84500

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No : 22-037

Certificate No : ACL/292/2022-2023

Coil Bale No : 2872

Invoice No : 38/2022-2023

DNV-GL Cert No : N142ATU0

Coil Id No : 22DS2963

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size : 72 MM

Construction : 8 - Strands

Weight (KGS) : 515.0

Length (MTRS) : 220

Minimum Breaking Load (KGF) : 84500

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No : 22-037

Certificate No : ACL/293/2022-2023

Coil Bale No : 2873

Invoice No : 38/2022-2023

DNV-GL Cert No : N142ATU0

Coil Id No : 22DS2964

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size : 72 MM

Construction : 8 - Strands

Weight (KGS) 515.0

Length (MTRS) : 220

Minimum Breaking Load (KGF) : 84500

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No : 22-037

Certificate No : ACL/294/2022-2023

Coil Bale No : 2874

Invoice No : 38/2022-2023
DNV-GL Cert No : N142ATU0
Coil Id No : 22DS2965

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size : 72 MM

Construction : 8 - Strands

Weight (KGS) : 515.0

Length (MTRS) : 220

Minimum Breaking Load (KGF) : 84500

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No : 22-037

Certificate No : ACL/295/2022-2023

Coil Bale No : 2875

Invoice No : 38/2022-2023
DNV-GL Cert No : N142ATU0
Coil Id No : 22DS2966

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size : 72 MM

Construction : 8 - Strands

Weight (KGS) : 515.0

Length (MTRS) : 220

Minimum Breaking Load (KGF) : 84500

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No : 22-037

Certificate No : ACL/296/2022-2023

Coil Bale No : 2876

Invoice No : 38/2022-2023
DNV-GL Cert No : N142ATU0
Coil Id No : 22DS2967

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size : 72 MM

Construction : 8 - Strands

Weight (KGS) : 515.0

Length (MTRS) : 220

Minimum Breaking Load (KGF) : 84500

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

: 22-037

Certificate No

ACL/297/2022-2023

Coil Bale No : 287

Invoice No DNV-GL Cert No Coil Id No

: 38/2022-2023 : N142ATU0 : 22DS2968

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

72 MM

Construction

8 - Strands

Weight (KGS)

515.0

Length (MTRS)

220

Minimum Breaking Load (KGF) :

84500

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

22-037

Certificate No

ACL/298/2022-2023

Coil Bale No

2878

Invoice No DNV-GL Cert No 38/2022-2023 N142ATU0

Coil Id No

22DS2969

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

72 MM

Construction

8 - Strands

Weight (KGS)

515.0

Length (MTRS)

220

Minimum Breaking Load (KGF) :

84500

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No : 22-037

Certificate No : ACL/299/2022-2023

Coil Bale No : 2879

Invoice No : 38/2022-2023
DNV-GL Cert No : N142ATU0
Coil Id No : 22DS2970

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size : 72 MM

Construction : 8 - Strands

Weight (KGS) : 515.0

Length (MTRS) : 220

Minimum Breaking Load (KGF) : 84500

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

22-037

Certificate No

ACL/300/2022-2023

Coil Bale No

2880

Invoice No DNV-GL Cert No 38/2022-2023 N142ATU0

Coil Id No

22DS2971

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

: 72 MM

Construction

8 - Strands

Weight (KGS)

515.0

Length (MTRS)

220

Minimum Breaking Load (KGF) :

84500

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307; 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No : 22-037

Certificate No : ACL/301/2022-2023

Coil Bale No : 2881

Invoice No : 38/2022-2023
DNV-GL Cert No : N142ATU0
Coil Id No : 22DS2972

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size : 72 MM

Construction : 8 - Strands

Weight (KGS) : 515.0

Length (MTR\$) : 220

Minimum Breaking Load (KGF) : 84500

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)





CERTIFICATE

OF TEST AND EXAMINATION OF ROPE

P.O. No

22-037

Certificate No

ACL/302/2022-2023

Coil Bale No : 2882

Invoice No

: 38/2022-2023 : N142ATU0

DNV-GL Cert No Coil Id No

22DS2973

Item: 8 Strand Polypropylene Ropes as Per Standard: BS EN ISO 2307: 2019

TESTRESULTS

Size

: 72 MM

Construction

: 8 - Strands

Weight (KGS)

515.0

Length (MTRS)

: 220

Minimum Breaking Load (KGF) :

84500

We do hereby certify that the above mentioned Ropes have been made as Per Standard BS EN ISO 2307: 2019 and found to comply with.

For Axiom Cordages Limited

Manager (Tech.)